Welcome

D02 - Footrest, front right-Pedal, brake


D02 - FOOTREST, FRONT RIGHT-PEDAL, BRAKE
Ref. Code Description Note Price excl. tax (€)
1 8000C1196 BRACKET, FRONT FOOTREST RH 84,46
2 8A00B4216 BRACKET, UNDER RH 18,95
3 800092668 BAND, RUBBER 25 MM 1,24
4 800056783 CLAMP 142 MM 0,11
5 8000B7478 BRACKET, BRAKE FLUID TANK 12,03
6 8B00C0597 SCREW M6X12 7,92
7 8000C2492 FOOTREST 64,89
8 8000C1203 PIN, FOOTREST 1,84
9 8000C1202 COVER, FOOTREST 10,00
10 8000C1204 SPRING, FOOTREST 1,84
11 4595-0392-00 GUARD CARBON 90,72
12 8000C1209 SCREW M4X8 1,84
13 8A00C0598 SCREW M8X20 9,63
14 800021480 WASHER 14X10.2X1 0,31
15 8000C1211 SCREW M5X8 1,84
16 80A0C1612 PEDAL, BRAKE 155,93
17 80A0C1614 GEARCHANGE-BRAKE LEVER PIN 103,97
18 8000C0748 NUT 9,13
19 8E00C0597 SCREW M6X18 8,17
20 800089313 CYLINDER, REAR MASTER 78,48
21 800090315 RESERVOIR, BRAKE FLUID REAR 6,03
22 8G0070266 HOSE, OIL 4,74
23 800070700 SPRING 2,47
24 8B00C0598 SCREW M8X22 10,06
25 8000B2800 YOKE REAR BRAKE LEVER 5,43
26 61ND15062 NUT M6X1 0,35
27 8A00B2802 AXE, PEDAL M8X39.2 CH6 7,36
28 8000B2723 WASHER 20X8.2X1 0,68
29 800001199 O-RING 11.11X1.78 0,47
30 800089770 BRACKET, REAR MASTER CYLINDER 32,00
31 800090312 COVER, REAR MASTER CYLINDER 4,76
32 8H00C0597 SCREW M6X25 9,26
33 8K00C0597 SCREW M6X35 10,23
34 8000B1463 HOSE, REAR BRAKE 44,50
35 80A091692 BOLT, BRAKE HOSE 7,98
36 8000B3872 EMBLEM 2,17
37 8000B4771 SPACER D12-D6.25-SP4 3,26
38 8A00C1212 SCREW M8X45 2,21
39 8000C0598 SCREW M8X15 9,48
40 8000C1639 SPACER 6,06
41 8000C1200 BRACKET, FOOTREST 23,34
42 4594-0393-00 BRACKET, FRONT FOOTREST RH 53,30
43 8C00C0597 SCREW M6X14 8,03
44 8000C1208 GROMMET 3,32